Page 1 Parts List for C-300NC (B042) 04/12/2014

TITE_SEC.DOC



Page 2 Parts List for C-300NC (B042) 04/12/2014

AHC-1001C.WRK
MACHINE BODY ASSEMBLY




Page 3

Parts List for C-300NC (B042)

AHC-1001C.WRK MACHINE BODY ASSEMBLY

NO.| PART NO. PARTNAME  |PART NAMEI N CHINES | PART SPEC. [QTY
1-1 |AHC-0101-CE|oil pan JEEEE 1
1-2 |AHA-0102 oil tank cover HFEE 1
1-3 screw FORLBEERE S MS5*10L 37
1-4 [PP-90857 cap THRFE 25 S ]
1-5 JAHC-0101N-4|side cover [ 2= (1Y) ]
1-6 |AHC-0101N-3|side cover (=) 1
1-7 |AHC-0101N-5 [side cover [ = (1) 1
1-8 |AHC-0101N-6|side cover S 2 (/1) 1
1-9 |[AHC-0101N-1[side cover RS (—) 1
1-10|AHC-0119 hinge bracket FEE]ES 1
1-11 bolt VA AN BT M14*55L 2
112 spring washer N EHET) M14 4
1-13[AHA-0122A [bolt 7S S E iR 2
1-14|AHC-0101N-2 [side cover JEFE S () 1
1-15

1-16

1-17

1-18

1-19

1-20]AHC-2009  |[plate == 1
1-21 bolt A SRR M10*20L 8
1-22|PP-21030 oil level gauge HIEET 3 2
1-23

1-24 screw o M8*20L 4
1-25|AHR-0153 adjusting bolt JEC AR S iR A4 6
1-26 adjusting nut JEC R S #E b M20 6
1-27 threaded taper pin IS8 ER M10*45L 2
1-28| AHR-1055 base support JES: JRE A5 6
1-29]|AHC-0160  [hanger mB(=) 2
1-30|AHA-0138 filter N iiks el 1
1-31|AHA-0136  [bracket [ 22 HEARL 1
1-32|PP-32081 pump =K 1/8HP,210L 1
153 bolt PAVAY L LA M6*12L 4
1-34 spring washer CHEEHET] M6 4
1-35|AHA-0131  |filter ] 1
1-36|AHC-0161 hanger i H-(PY) 2
1-37[PP-52080 handle it e I
1-38 bolt paGELE SR M5*8L 7
1-39 spring washer N 3 M5 2
1-40|AHA-1309 bracket [ R 1
1-41 spring washer THSEHE T M5 2
1-42 bolt A 7S s% MS*12L 2
1-43|PP-43132 switch G 8] ] 1/8" ]
1-44|AHA-1313 nozzle WE IS 1
1-45 cable duct S 3/8"*1000L 1
1-46

04/12/2014

C-300NC



Page 4 Parts List for C-300NC (B042) 04/12/2014

AHC-1081-3.WRK
ELECTRICAL ASS’Y




Page 5

Parts List for C-300NC (B042)

AHC-1001C.WRK MACHINE BODY ASSEMBLY

NO.| PART NO. PART NAME PART NAMEI N CHINES | PART SPEC. |QTY
1-1 |[AHC-0101-CE|oil pan [EEEE 1
1-2 |AHA-0102 oil tank cover WA ]
1-3 screw KN BEIE AR M5*10L 37
1-4 [PP-90857 cap JH R A 25 S 1
1-5 | AHC-0101N-4 [side cover JE R 2 (1Y) 1
1-6 |AHC-0101N-3 [side cover % 2 —) ]
1-7 |AHC-0101N-5|[side cover S = (1) 1
1-8 |AHC-0101N-6side cover R (7N) ]
1-9 [AHC-0101N-1 |side cover B (—) 1
1-10]AHC-0119  |hinge bracket R B 1
1-11 bolt SR 7S FETRRE M14*55L 2
112 spring washer TS| M14 4
1-13|AHA-0122A [bolt PAVAY;: |Cinel s Y 2
1-14|AHC-0101N-2|side cover () 1
1-15

1-16

1-17

1-18

1-19

1-20]AHC-2009  [plate LB 1
1-21 bolt RIS F A M10*20L 8
1-22|PP-21030 oil level gauge T 3( 2
1-23

1-24 screw hE ik M8*20L 4
1-25|AHR-0153  |adjusting bolt JES R B FE B AR 6
1-26 adjusting nut JEC JE R FE WE M20 6
1-27 threaded taper pin 1E{ToE A M10*45L 2
1-28| AHR-1055  |base support JESJRE FALH 6
1-29|AHC-0160  |hanger mE(=) 2
1-30|AHA-0138 filter TEHY 1
1-31{AHA-0136 bracket & E PR 1
1-32|PP-32081 pump 127K 2R 1/8HP,210L 1
1-33 bolt PATAY L it M6*12L 4
1-34 spring washer I EEHE ] M6 4
1-35|AHA-0131  [filter bk !
1-36| AHC-0161 hanger (1Y) 2
1-37|PP-52080 handle AT 1
1-38 bolt PRl M5*8L 2
1-39 spring washer H % E o) M5 2
1-40]AHA-1309  |bracket MR 1
1-41 spring washer o SE R ] M5 2
1-42 bolt AN 7S FERR M5*12L 2
1-43|PP-43132 switch B fel 1/8" ]
1-44|AHA-1313 nozzle TS ]
1-45 cable duct HE 3/8"*1000L 1
1-46

04/12/2014

C-300NC



Page 6 Parts List for C-300NC (B042) 04/12/2014

AHC-1001-3.WRK
ELECTRICAL ASS"Y

— 11



Page 7

Parts List for C-300NC (B042)

AHC-1001-3.WRK ELECTRICAL ASSEMBLY

NO.

PART NO.

PART NAME

PART NAMEI N CHINES

PART SPEC.

1-3-1

AHC-0131-CE

elec.box

R4

-3-2

AGC-1040B

elec.data plate

1L

-3-3

AGC-1041B

control plate

FEHIEAR

-3-4

SCcrew

o

M8*8L

AHC-0134-CE

elec.data plate

REEE@;
AR

==
T

-3-6

AHC-0135-CE

control plate

P EAR

-3-7

SCrew

AIRERRR

M8*8L

|
]
]
1-3-5
1
1
1

-3-8

AHA-1806

vernier dial

1-3-9

AHA-10289

regulator set

1-3-10

AHA-6100

folw control valve

it A2 ]

1-3-11

AHC-0101-CE3

bracket

HRAESE

1-3-12

1-3-13

1-3-14

1-3-15

1-3-16

1-3-17

1-3-18

1-3-19

1-3-20

1-3-21

1-3-22

1-3-23

1-3-24

1-3-25

1-3-26

1-3-27

1-3-28

1-3-29

1-3-30

1-3-31

1-3-32

1-3-33

1-3-34

1-3-35

1-3-36

1-3-37

1-3-38

1-3-39

1-3-40

1-3-41

[-3-42

1-3-43

1-3-44

1-3-45

1-3-46

04/12/2014

C-300NC



Page 8 Parts List for C-300NC (B042) 04/12/2014

ATAWASSY (44
AAA " 0BT -OHY



Page 9

AHC-1002C.WRK BED ASSEMBLY

Parts List for C-300NC (B042)

NO.[ PART NO. PART NAME  |PART NAMEI N CHINES | PART SPEC. |QTY
2-1 |AHC-0201 vise bed R 1
2-2 [AHC-0234B [slide plate PRIETSHR 1
2-3 |AHC-0234A |slide plate PR st 1
2-4 bolt A 7S A M8*20L 10
2-5 |AHC-0229 front fixed vise jaw A [GIE Besh(—) M6*6L 1
2-6 |AHC-0238 vise plate FEEH S AR ]
2.7 bolt 75 A R A M6*16L 12
2-8 |AHA-0122B |fixed bolt EEFRR(C) 4
2-9 spring washer o 3 ] 4
2-10|AHC-0230 _ |front fixed vise jaw | BUGIELesH(—) 1
2-11|AHC-0239B |vise plate FESH M 3
2-12|AHC-0223 front movable vise jaw |BijiE B FEEH 1
2-13|AHA-0227A |auxiliary plate HHENR 3
2-14 spring pin oY ®6*16L 2
2-15|AHA-0224  |pawl fi JIR 1
2-16|AHA-0225A |straight pin 1 Tt e 1
2-17|AHA-0122A [fixed bolt & TE B (—) 2
218 washer HEH] M16 2
2-19 bolt SIS AYEEL M14*45L 2
2-20 spring washer IR T] M14 2
2-21|AHB-0215C |rack BRI 1
2-22|AHA-0210B |rack guide ring B S 1
2-23 spring washer i S 3 M8 1
2-24 bolt A 7S ARG M8*20L 1
2-25|AHA-02139-1 |vise cylinder FESH AR AL 1
2-26 spring pin Vi ¢ 6*35L 1
2-27|AHC-1427-CE[stock receiving tray  |#EZ2 1
2-28 bolt 7SR M12*30L 2
2-29 spring washer 0B B T T MI2 2
2-30{AHC-1437 support SR )0 1
2-31 bolt A 7S AR MI10*15L 2
2.99 spring washer O 3 T M10 2
2-33 bolt A SRR M6*15L 2
2-34 spring washer e T 3E ) M6 2
2-35|AHC-1424 right fence TEZEAR ]
2-36|AHC-1423-CE|left fence 2 1
2-37|SIM-4029 nut HFE SRS 2
2-38 nut e M8 2
2-39 bolt A /SRR M8*100L 2
2-40|AGB-70220 |bracket Al ks & EH 1
2-41 bolt A 7S FEIEAR M5*12L 2
2-42|PP-43136 valve el 47 A103 PT 3/8 1
2-43|PP-57079 hose HKE 3/8*25" |
2-44

2-45 set screw 1T ss M6*8L ]
2-46

04/12/2014

C-300NC



04/12/2014

Parts List for C-300NC (B042)

Page 10

AdM " EBBT-OHY

S
ATAWISSY @39 @331 aom




Page 11

Parts List for C-300NC (B042)

AHC-1003.WRK WORK FEED BED ASSEMBLY

NO.| PART NO. PART NAME PART NAMEI N CHINES | PART SPEC. |Q'TY
3-1 [AHC-1510 feed vise bed B 85 1
3-2 |AHC-1513 slide plate EREA A R 1
3.3 |AHC-1513 _ |slide plate B R SR 1
3-4 bolt A 7S FATELL M8*20L 10
3-5 |AHC-1524  [plate AR 1
3-6 bolt A A AR M8*20L 4
3-7 |AHC-1527 rear fixed vise jaw 7% [E EFREH 1
3-8 [AHC-0239B [vise plate BvEEIFEH R 4
3-9 bolt A 7S AL M6*16L 12

3-10 bolt A7 FEERR M16*60L 1
3-11 bolt A 7S F A M16*40L ]
312 spring washer THSERET) MI16 2
3-13 taper pin IR ¢ 10*50L 2
3-14|AHC-1520 rear movable vise jaw |1 IEEIFEEH 1
3-15 bolt 7S FEEER M16*25L 2

3-16 washer #EH M16 7
317 taper pin P ¢ 10*50L 2
3-18|AHA-1518 vise body FESHYEE 1
3-19|AHA-0224  [pawl AL 1
3-20|AHA-0225B |straight pin fith SRR 1
3-21 set screw IE{iESA M6*8L 1
3-22]AHB-0215C _|rack IR 1
3-23|AHA-0210B [rack guide ring ISR 1
3-24 spring washer e B HE ) M8 1
3-25 bolt A 7S iRER M8*20L 1
3-26|AHA-02139-1 |vise cylinder FEEH AT 1
3-27 spring pin PR B ¢ 6*35L ]
3-28| AHC-1544-CE|lever BHRR TR (—) 1
3-29 bolt P AYAY s M8*30L 1
3-30 nut B M8 1
3-31 bolt 7S F IR M6*15L 2
3-32|AHA-1601B |feed shaft AR 2
3-33|PP-13260 du bushing 87 T i 6540 4
3-34|PP-51146 dust seal PHEE 65*79*8/11 4
3-35|AHC-1533-CE|lever Gl $EAR 1
3-36 bolt VATAYE LN M10*30L 1
3-37 ut P MI10 1
3-38 bolt P AYAY=:LE o M8*15L 2
3-39 limit switch WEEE|EH) ZCK-M 1
3-40 bolt A 7S AL M6*12L 2
3-41 limit switch PELEH B R ZCK-M 1
3-42 bolt A SRR M6*12L 2
3-43 limit switch WEESEE] ZCK-J 1
3-44 bolt A 7S AR M6*12L 2
3-45|AHA-1932 dust seal FFEESIES)) 1
3-46|PP-21099 connect gt izoE 1/4" 1

04/12/2014

AH-300H



Page 12 Parts List for C-300NC (B042) 04/12/2014

AHC-1004 .RK
HEAD CYLINDER ASS’Y




Page 13

Parts List for C-300NC (B042)
AHC-1004.WRK HEAD CYLINDER ASS'Y

NO.| PART NO. PART NAME PART NAMEI N CHINES | PART SPEC. |QTY
4-1 |AHC-11119-1 |hydraulic cylinder 5= THIRHEL 1
4-2 |[AHA-0126  |hinge pin et ARG UL I
4-3 spring washer S BE 3E ) M14 2
4-4 bolt PAVAYL L AT M14%20L 1
4-5 |AHA-1105 bearing tap 5 F7 w4 ]
4-6 |PP-14510 ball bearing il 2303 1
4-7 |AHA-0129 washer R O3 1
4-8 |AHA-1105A [bearing tap 1 7 A 1
4-9 nut BN M4 1
4-10{AHC-1113 upper cylinder holder |JHiFE{RT JEHE 1
4-11 socket hd.bolt A 7SR M10*25L 4
4-12|PP-14480 link bearing BRI POS-18 1
4-13 nut PEF MI8 1
4-14 set screw [IRBEE= M5*10L 1
4-15|AGB-70304A |hinge shaft THIERET H6E5 ]
4-16|AHC-1108-1C |bracket R & B R FE AR ]
4-17 socket hd.bolt 7SR M6*12L 2
4-18|PP-90015-CE |limit awitch PR &5 3 XCK-M110 1
4-19 socket hd.bolt A 7S AT LA M6*12L 9
4-20|AHC-1108-2C [stopper (B EhE B FE AR 1
4-21 bolt A 7S AR M6*12L 7]
4-22 bolt A 7SR M8*25L 1
4-23 nut ERE M8 1
4-24

4-25

4-26

4-27

4-28

4-29

4-30

4-31

4-32

4-33

4-34

4-35

4-36

4-37

4-38

4-39

4-40

4-41

4-42

4-43

4-44

4-45

4-46

04/12/2014

AH-300H



04/12/2014

Parts List for C-300NC (B042)

Page 14

AHC-1005C. WRK
PRIVE WHEEL ASSEMBLY




Page 15

Parts List for C-300NC (B042)

AHC-1005C.WRK PRIVE WHEEL ASSEMBLY

NO.| PART NO. PART NAME PART NAMEI N CHINES | PART SPEC. |Q'TY
5-1 |AHC-0301 hinge bracket Mo BE i NI} 1
5-2 |AHA-0305 worm Ay 1
5-3 key FEE 4¥7%50L 1
5-4 |AHA-0314  |bearing support R 1
5-5 |PP-51080 oil seal TS E9 1
5-6 |PP-14652 taoer roller bearing TR 30306D 1
5-7 |PP-14691 taoer roller bearing EHEEH R 32206 1
5-8 [PP-51070 oil seal HE V38*50*5 1
5-9 |[AHA-0319  [bracket R E(—) 1
5-10 bolt W?’“\'ﬁﬁi?ﬁ‘ﬁ" M8*25L 4
5-11 grease nipple THHIE 1/16" 1
5-12|AHA-0320 wire brush pulley £ ol 1
5-13 set screw SRR M5*8L 2
5-14|PP-58103 snap ring A R62 2
5-15|PP-14131 bearing iR 62067 1
5-16|AHA-0326  |bracket R () 1
5-17|PP-13250 du-bushing gz A 5060 2
5-18|AHA-0310  [hinge pin [ B ]
5-19|AHA-0311 cap RHETEES 1
5-20|AHA-0324  |teflin washer SPh e B 3
5-21|AHA-0325 thrust bearing enndle washe | 2 [f] ¥ ] 2
5-22|AHA-0407  |wheel shaft T 1
5-23|AHA-0404 worm wheel il 1
5.24|AHA-0406  |housing e [ o A ]
5-25 bolt A 7S F AR M10*35L 6
5-26| AHA-0454 rubber wahser IS 1
5-27|PP-51090 oil seal NAED] 130*160*14 ]
5-28| AHA-0433 fixed ring HEE E % 1
5-29 bolt VAVELE N M6*16L 14
5-30 spring washer TG HET) M6 14
5-31|PP-14693 taoer roller bearing RS 32208 2
5-32|AHA-0431 distance roller i 2K HARE] ]
5-33|AHA-0429 adjusting collar BEESS 1
5-34|PP-14958 toothed washer 1R AWO08 1
5-35[PP-14908 toothed nut [ E S R) ANOS 1
5-36|AHA-0416B  |drive wheel Tl 1
5-37 bolt P4 Ak s MI12*40L 6
5-38 spring washer JHSEIE ) M12 6
5-39 grease nipple JHIE 1/16" 1
5-40|AHA-0403 lock washer SE SRR ]
5-41 spring washer S T MI12 1
5-42 bolt A7 g M12*35L 1
5-43|AHA-0419-CE|housing cover TERFEES ]
5-44|AHA-0434 rubber wahser 14 R ¥ E 2
5-45 screw R EEPE AR M4*12L 2
5-46|PP-52080 handle it i 1

04/12/2014

C-300NC



Page 16

Parts List for C-300NC (B042)

AHC-1005C.WRK PRIVE WHEEL ASSEMBLY

NO.

PART NO.

PART NAME

PART NAMEI N CHINES

PART SPEC.

5-47

SCIew

ALTEER A

M5*8L

5-48

AHC-0423A

modle plate

P S

5-49

SCrew

AEHERER

M4*51

5-50

AHA-1230

cover

SR 2

5-51

bolt

NS EEES

MS5*5L

(S el BN L] | NS s}

5-52

5-53

5-54

5-55

AHA-0414

plate

98 1 L2 BB

5-56

washer

A

M6

5-57

bolt

7S AR

M6*60L

5-58

spring pin

L

© S*60L

5-59

AHA-0309

fixed bolt

(] E SRR

5-60

spring washer

i o T ]

M5

5-61

bolt

7S AR

M8*25L

5-62

AHB-0726A

right cover bracket

GrEEEAAR

5-63

AHB-0726C

cover bracket

iz EAIAR

5-64

bolt

A7 AR

M6*25L

5-65

fix screw

$ET

©6

5-66

AHB-0822

lock washer

5] %€ P

M-—M.—-.—-M[\)M»—-n—nn—-n—-

5-67

5-68

5-69

5-70

5-71

5-72

5-73

5-74

5-75

5-76

5-77

5-78

5-79

5-80

5-81

5-82

5-83

5-84

5-85

5-86

5-87

5-88

5-89

5-90

5-91

5-92

04/12/2014

C-300NC



04/12/2014

Parts List for C-300NC (B042)

Page 17

ATAWISSY THIHN TTd1
A" 900T-OHY



Page 18

AHC-1006.WRK

Parts List for C-300NC (B042)

IPLE WHEEL ASSEMBLY

PART SPEC.

04/12/2014

NO.| PART NO. PART NAME PART NAMEI N CHINES QTY
6-1 |AHC-0415-CE|housing yoke $ES 1
6-2 |AHA-0634B |idle wheel i 1
6-3 |AHA-0635 wheel shaft - 1
6-4 key Pal::- 3%6*15L ]
6-5 [PP-14613 bearing # R 30207 2
6-6 [AHA-0637 bearing collar |- i EA 1
6-7 |PP-14957 toothed ring 1EEER AWO07 ]
6-8 |PP-14907 toothed nut &l E VRS ANOQ7 1
6-9 [SHA-04140  |bearing cap i 1
6-10 bolt A 7S FEIRER M8*35L 3
6-11 grease nipple TS 1/16" 1
6-12| AHA-0633-CE|proximity switch plate | I/ {H[H 1
6-13 bolt 7S FERAE M5*16L 2
6-14|AHA-06029 [tension ass'y vi I EAH 1
6-15|AHA-0610  |adjusting bolt AAEHE AR 3
6-16 spring washer HEERET] MI12 3
6-17 bolt A7 A%k M12*80L 3
6-18|] AHA-0611  [adjusting nut A S R R 3
6-19|AHA-0403 lock washer LA 1
6-20 washer A Mi2 1
6-21 bolt A7 H IR M12*35L 1
6-22|AHA-06189-1 [tension cylinder o T REET 1
6-23|AHB-0653  |valve lever YT 1
6-24 set screw 1E{TEEER M6*10L ]
6-25|AHB-0660 legend plate el 1
6-26 plug B PT 1/8"*1/4" 4
6-27|AHA-0670A |bracket JRRHE 23 B AR RE 1
6-28 spring washer THSETE ) M5 2
6-29 bolt 7S A EAR M5*6L 2
6-30|AHA-0672 proximity switch mounting pla | B4 fIE 25 [EE AR 1
6-31 spring washer T B TE ) M5 2
6-32 bolt A 7S F AR M5*8L 2
6-33 limit switch PREh [ 6 ZCK-M 1
6-34 bolt A 7S RS M3*15L 2
6-35| AHA-0665-CE|housing cover FimiEE 1
6-36| AHA-0434 rubber washer 18 F7 EAE] 2
6-37 screw PAREL AT M4*12L 2
6-38|PP-52080 handle fmAaE 1
6-39 spring washer N B 3 ) M5 2
6-40 SCrew REEBZ A4 MS*8L 2
6-41|AHA-0668 cover bracket PR S ES EAR 1
6-42 bolt N7 A TEAL M5*SL 2
6-43|AHA-0666 name plate NEIFzA 1
6-44 SCrew PG A M4*5L 4
6-45|AHB-0726B |left cover bracket b B 1
6-46| AHB-0726C |cover bracket FEETENI 1

AH-

J

O00H



Page 19

Parts List for C-300NC (B042)

AHC-1006.WRK IPLE WHEEL ASSEMBLY

NO.

PART NO.

PART NAME

PART NAMEI N CHINES

PART SPEC.

=<

6-47

bolt

PI7S A URAR

M6*25L

6-48

fix screw

T

p6

6-49

AHB-0822

lock washer

] 2

6-50

PP-18187

saw blade

#ETT

HS 3660*34*1.

6-51

AHA-0451

fixed plate

55 [E ER

6-52

bolt

7S A EERR

MI12*12L

6-53

AHC-0452

bracket (saw bow )

5 TE LIS

6-54

AHA-0631

bolt

TE A HEAR

6-55

AHA-0629

spring

AL B

6-56

AHA-0630

spring plate

I

6-57

bolt

WVAVELE ST

M6* 121

6-58

nut

R

MI12

— == === === 3

6-59

6-60

6-61

6-62

6-63

6-64

6-65

6-66

6-67

6-68

6-69

6-70

6-71

6-72

6-73

6-74

6-75

6-76

6-77

6-78

6-79

6-80

6-81

6-82

6-83

6-84

6-85

6-86

6-87

6-88

6-89

6-90

6-91

6-92

04/12/2014

AH-300H



Page 20 Parts List for C-300NC (B042) 04/12/2014

(J3LAIAND

ATEWASSY J010W IAIAA
AIM'dL00T-JHY




Page 21

Parts List for C-300NC (B042)

AHC-1007B.WRK DRIVE MOTOR ASSEMBLY (INVERTER)

NO.| PART NO. PART NAME PART NAMEI N CHINES | PART SPEC. |Q'TY
78-1 |AHA-0514G |reducer pulley B B 1
78-2 |AHA-0538G |motor pulley B SE g 1
78-3|AHC-0512 pulley cover base plate | FI[FEZE ER 1
7B-4 |AHC-0501 pulley cover FIEEEE 1
78-5 |AHA-0525 washer FhE 2
7B-6 spring washer PHEEHET) MI10 2
7B-7 bolt TR M10*30L 1
78-8 |AHA-0507 bracket H¥EEH 1
7B-9 bolt A 7S FAIERSA M5*12L 2
7B-10 nut e M5 2
78-11|PP-52090 lock plate =10 1
7B-12 bolt A 7S A TRAR M5*16L 1
78-13|PP-31081 motor BEE SHP 1
7B-14| AHR-2027 motor base plate B SE AR 1
7B-15 bolt A 7S A ERER M10*25L 4
7B-16 spring washer PR IE T MI10 4
7B-17|AHC-0511 bracket T EEER 1
78-18| AHA-0510B  |bracket B E 2
78-19|AHA-0526  |fixed shaft B e g 1
7B-20 spring washer TSI MI12 1
7B-21 nut PR} MI12 1
7B-22 washer FEH] M10 1
7B-23 bolt A 7S AR M10*32L 1
78-24| AHA-0515 bar BE v dpih 1
7B-25 spring washer o P HE ) M12 1
7B-26 nut W MI12 1
7B-27 bolt A 7SR M10*50L 1
7B-28| PP-56288A  |belt Ry B46 1
7B-29

7B-30

7B-31

7B-32

7B-33

7B-34

7B-35

7B-36

7B-37

7B-38

7B-39

7B-40

7B-41

7B-42

7B-43

7B-44

7B-45

7B-46

04/12/2014

AH-300H



04/12/2014

Parts List for C-300NC (B042)

Page 22

A" 880T-DHY

ATEWISSY LDIDwEE 3010



Page 23

Parts List for C-300NC (B042)

AHC-1008.WRK GUIDE BRACKET ASSEMBLY

NO.[ PART NO. PART NAME  |PART NAMEIN CHINES | PART SPEC. |QTY
8-1 [AHC-0738 guide bar FEEEIR 1
8-2 |AHA-0439B [slide tip BTN E e be(—) 1
8-3 |AHA-0734 adjusting bolt VAR R #E iR AR 4
8-4 |AHA-0439A [slide tip ) [EEH(—) 1
8-5 |AHC-0735A |ruler plate sEEE VRN 2R ]
8-6 |AHC-1753B  |descending slide bar - | Z[#4% 1
8-7 |AHA-1755B |feedler AR TR 1
8-8 bolt A 7P M6*10L 2
8.0 |AHA-1752  |descending slide brack |Zx[FARE E KR 1
8-10/AHA-1754  |cover plate SRR E 1
8-11 bolt 7S A bRAR M10*30L D
8-12|PP53010 screw HE{EZ A4 M8*20L 1
8-13 spring washer e HE ) M6 6
8-14 bolt A SRS M6*12L 6
8-15|AHA-1756 limit block PR &l B Bl e 1
8-16 bolt A 7S FEAR M6*40L 2
8-17|AHC-0749 right guide bracket AR 1
8-18|AHA-0737 |[slide tip $EEEE EH 2
8-19 spring washer TR HE ) M12 2
8-20 bolt SIS FNERS MI12*75L 1
8-21|AHA-0748B |right insert holder A5 EL KR 1
8-22|AHA-0719 plain washer SELHG A EA B 2
8-23 bolt S SRR M12*40L 4
824|AHA-0743B  |[right movable insert |45 {EENEEH 1
8-25|AHA-0744B |right fixed insert HlEEEN 1
8-26|AHA-0704 _ |bearing holder T PR AR 2
8-27|AHA-0713-1 |straight shaft i 2 JE [ T 2
8-28| AHA-0706B |straight pin RS 4
8-29|PP-14270 bearing il 6200 VV 4
8-30 spring washer O T ) M10 4
8-31|/AHA-0707B _ [roller pin E R 2
8-32|PP-14270 bearing i 6200 VV 8
8-33|AHA-0708B |washer A 2
8-34|AHA-0707C |[roller pin g e m 2
8-35 washer FAE M10 2
8-36 nut sy M10 4
8-37 bolt A 7S IR M6*20L 2
8-38| AHA-0710  |spring nil 2
8-39|AHA-0741 right fitting o 25 1
8-40|AHA-0742 right insert knob Fer kLo 1
8-41|AHA-0745 coolant nozzle ¥ Al 7K ETE 1
8-42 bolt A 75 AR MS*8L 1
8-43|MJA-2041 bracket 7K BEGEEEAR 1
8-44|PP-43132 coolant valve F o 1/8" 2
8-45 bolt A 7S AR AR M5*8L 2
8-46|AHC-0722  |left guide bracket SRS 1

04/12/2014

AH-300H



Page 24

Parts List for C-300NC (B042)

AHC-1008.WRK GUIDE BRACKET ASSEMBLY

NO.

PART NO.

PART NAME

PART NAMEI N CHINES

PART SPEC.

<

8-47

AHA-07259

handle

JFE

8-48

AHA-0712B

left insert holder

pasti: L ]2

8-49

AHA-0702B

left movable insert

L EEE I

8-50

AHA-0701B

left fixed insert

7 [ 7E SE 5

8-51

limit switch

PREAGHR

8-52

bolt

7SR

M5*25L

8-53

AHA-0709

left fitting

[k 2

8-54

AHA-0711

adjusting bolt

kit sy

§-55

pin

|

p3*16L

8-56

AHA-0667

movable saw blade cov

(B F

8-57

bolt

AL

M6*5L

8-58

nut

WA

M6

8-59

bolt

PAWAY 2L

M6*35L

— = = = = o = | = =] = =5

8-60

8-61

8-62

8-63

8-64

8-65

8-66

8-67

8-68

8-69

8-70

8-71

8-72

8-73

8-74

8-75

8-76

8-77

8-78

8-79

8-80

8-81

8-82

8-83

8-84

8-85

8-86

8-87

8-88

3-89

8-90

8-91

8-92

04/12/2014

AH-300H



Page 25 Parts List for C-300NC (B042) 04/12/2014

AHC-1089. WRK = e s o2
VIRE BRUSH ASSEMBLY =" ., | tui.

i | | . ."__I ' ! .I ._
” 1 s I | ‘l
i I f‘— - !; \! o jl }
{ I © 41(29 "‘l‘.'-"f.i‘\’ l il
i i
| \i ':!'-\ o
. i \ \
33 / it \‘.E.- ﬂ
o i
g
3 B

5 s
C g O =5

24



Page 26

Parts List for C-300NC (B042)

AHC-1009.WRK WIRE BRUSH ASSEMBLY

04/12/2014

NO.| PART NO. PART NAME PART NAMEI N CHINES | PART SPEC. |QTY
9-1 |[AHA-1220 brush cover HlEE 1
9-2 |AHC-1225 brush bracket AR EE ER 1
9-3 bolt VATAY LR MB8*16L 2
9-4 spring washer HESIET) M8 2
9-5 nut BENE M3 2
9-6 bolt PAVAYLLE ST M8*15L 2
9-7 spring washer THEEFE ] M8 2
9-8 washer SHFE A M8 2
9-9 |PP-13025 du bearing g7 i 2K 1215 2
9-10]AHB-0519 __ |brush shaft S 7
9-11|PP-15010 universal ioint B aEEmE 12MM 2
9-12(PP-15012 dust seal SAEELEE 7
9-13|AHA-1215  |[shaft SR EE 1
9-14|AHA-1211 bearing bracket AR R 1
9-15 bolt 7S EEEAR M8*40L 2
9-16 spring washer THEEEET) M8 2
9-17|AHA-1207 _ [pulley shaft s i 1
9-18|PP-14272 bearing iz 6201V 2
9-19|PP-58109 snap ring IR R32 1
9-20|AHA-1202 brush pulley SR B i 1
9-21 spring pin oEE S @4*25L 1
9-22 set screw JimpEES T M6*6L 1
9-23|PP-56510 belt ks M37 1
9-24| AHA-1201 brush pulley cover S R 2 ]
9-25 bolt PAWAYLE M6* 16L 1
9-26|PP-58002 wire brush i ] 90*8MM 1
9-27 washer ENES] 5/16" 2
0-28 nut B M8 1
9-29|AHA-1217 lock lever il & E 1
9-30 bolt PAVAYLLER MB8*35L 1
9-31 set screw B RA MS5*6L 2
9-32|AHA-1220-1 |brush cover plate i S 2SN 1
9-33 bolt A 7S FEEEAL M4*4L 2
9-34| AHA-1203-CE|brush pulley cover ()| Skl 5 i T 2a () 1
9-35
9-36
9-37
9-38
9-39
9-40
9-41
9-42
9-43
9-44
9-45
9-46

AH-300H



Page 27 Parts List for C-300NC (B042) 04/12/2014

ENCODER & FEEDING CYLINDER ASSEMBLY

AHC-1010C.WRK



Page 28

Parts List for C-300NC (B042)

AHC-1010C ENCODER & FEEDING CYLINDER ASSEMBLY

NO.| PART NO. PART NAME  |[PART NAMEI N CHINES | PART SPEC. |QTY
10-1|AHA-16019-1 |feed cylinder EAERH IR RL 1
10-2 bolt A 7S AR MI12*30L 1
10-3 bolt 7N M14*25L 2
10-4|[AHA-1605  [bush bolt BEWETR 1
10-5 bolt A 7SR MI18*60L 1
10-6 |AHA-1563 encoder bracket SRR 2R [E] T R 1
10-7|AHA-1562 movable plate SRS ZaIE TR ]
10-8 [PP-90492 encoder AR LBT-002-2000 | 1
10-9|[AHA-1560  |stop gear TE T B 1
10-10 bolt A 7S R M3*8L 3
10-11 bolt A 7S AR M6*40L 1
10-12|AHA-1561-1 [stop chain TE ST B G 1
10-13IAHA-1564  |encoder bracket () |EafFRl & FE(—) 1
10-14 bolt A 7S AR M5*10L 2
10-15{AHA-1645 bearing holder il AR 1
10-16 spring washer PHESHET) MI2 1
10-17 bolt A 7S A MI12*30L 1
10-18|PP-14430,A,B [bearing HHT 2 2035 IPC/EA
10-19|AHA-1643 nut P 1
10-20 pin £ ®5*25L 1
10-21]AHA-1641 cover TR 1
10-22 spring washer e HE ] M5 2
10-23 bolt A SRR M5*12L F
10-24 spring washer DR TE ) M5 2

10-25 bolt yAvELES R M5* 2L 2
10-26|AHC-1607 cylinder cover HIRGL S ]
10-27 bolt A 7S AR M5*8L 0
10-28{M3L-9-10 spring o i 1
10-29|PP-13020 du bushing sz ZUl AR 1012 9
10-30

10-31

10-32

10-33

10-34

10-35

10-36

10-37

10-38

10-39

10-40

10-41

10-42

10-43

10-44

10-45

10-46

04/12/2014

C-300NC



Parts List for C-300NC (B042)

. AHC-1811.VRK
A WORK FEED ASSEMBLY

4
/1

13

v
5 C%//ﬂ/u /:,/
;, @ " -

SV




Page 30

Parts List for C-300NC (B042)

AHC-1011.WRK WORK FEED ASSEMBLY

04/12/2014

NO.| PART NO. PART NAME PART NAMEI N CHINES | PART SPEC. |(QTY
11-1 |AHC-1625 roller i )
11-2 [PP-14275 bearing B2 6205 Z2Z :
11-3 |AHA-1636 roller bracket TEG [E] E 4
11-4 bolt TNEEER MI12*25L 8
11-5 |AHA-1669B |right roller bracket ARG [E E FE 1
11-6 |AHA-1669A |left roller bracket TR i [E E 1
e bolt 7SR AR MI12*25L 4
11-8 |AHC-1662 guide bar (B 75 i [ 2 iy 1
11-9 |AHC-1675 stopper plate ElpssE oopi=e 51 1
11-10 bolt A 7S FUERA M8*25L 4
11-11J/AHC-1677B |shaft (B dmi 2
11-12|AHC-1667B  [right roller bracket 15 HE G R 1
11-13|AHC-1667B [left roller bracket R R i EE 1
11-14|AHB-1690 shaft I g i 2
11-15|AHC-1654 fixed plate Bk E ER 1
11-16

11-17

11-18

11-19

11-20

11-21

11-22

11-23

11-24

11-25

11-26

11-27

11-28

11-29

11-30

11-31

11-32

11-33

11-34

11-35

11-36

11-37

11-38

11-39

11-40

11-41

11-42

11-43

11-44

11-45

11-46

AH-300H



Page 31 Parts List for C-300NC (B042) 04/12/2014

AHC-1012C . WRK
JORK LAMP ASSEMBLY

10



Page 32 Parts List for C-300NC (B042) 04/12/2014

AHC-1012C.WRK WORK LAMP ASS'Y ‘
NO.| PART NO. PART NAME  [PART NAMEIN CHINES | PART SPEC. |QTY
AHC-0663-NC|lamp box IR FE A
AHC-0664-NC|lamp box cover =R
bolt NSRS M4*5L
AHB-1102-NC|lamp bracket HEHE & [&] 7
bolt abavzElESEs M4*6L
PP-90602C  [lamp Bh7K
AGB-70345-NC|lamp cover YA
12-8 |AGB-70346-NC|lamp bracket 1 R
12-9 bolt A 7S AR M3*8L
12-10]/AHC-1808  |[bracket PFE S E R
12-11 bolt 7SR M8*15L

—

f—

I;J [y I;J I’I\J (SO S )

AU - NI KV N VPR O

—

oo =|nl—=]—[—=|&[o]|a[—=]—

AH-300H



Page 33 Parts List for C-300NC (B042) 04/12/2014

[@N]
—
—
—
<z
=
O
E—
A,
)
b N
[=]
& Q\
22 V4
= &
_=
°
< =
) 5]
TR
%z {
<T O\ \
V4




Page 34

Parts List for C-300NC (B042)

AHC-1014.WRK 2M ROLLER TABLE (OPT-IONAL)

04/12/2014

NO.

PART NO.

PART NAME

PART NAMEI N CHINES

PART SPEC.

Q

14-1

AHA-2002

roller table

P

14-2

AHC-2001

roller

L]

14-3

AHC-2003

roller table frame

REHRIZE

14-4

bolt

A7 F AR

M12*20L

14-5

adjusting bolt

7S FRRA

M20*40L

ool || 5

14-6

14-7

14-8

14-9

14-10

14-11

14-12

14-13

14-14

14-15

14-16

14-17

14-18

14-19

14-20

14-21

14-22

14-23

14-24

14-25

14-26

14-27

14-28

14-29

14-30

14-31

14-32

14-33

14-34

14-35

14-36

14-37

14-38

14-39

14-40

14-4]

14-42

14-43

14-44

14-45

14-46

AH-300H



04/12/2014

Parts List for C-300NC (B042)

Page 35

CTONOTLAO)
ATAWASSY JOAAANCD d1HD

AIA" G101 -0HY




Page 36

Parts List for C-300NC (B042)

AHC-1015.WRK CHIP CONVEYOR ASSEMBLY (OPTIONAL)

NO.| PART NO. PART NAME PART NAMEI N CHINES | PART SPEC. [QTY
15-1|AHA-2015A |basket FREEAES 1
15-2|AHA-2014  |rod i e 1
15-3|AHA-2022B [shaft GRIEEE i 1
15-4 |AHB-2016 motor bracket 4 FB B S R 1
15-5|AHB-2019B  |wheel [EEGETIED) 1
15-6 [AHB-2026  |plate TR R 1
15-7 bolt AR 4
15-8 [PP-31640-1  |motor R OMM-20-128-00 | 1
15-9 [PP-43117 flow control valve e 1
15-10]AHB-2019A |wheel (LTI THEN) 1
15-11|AHB-2023A |wheel shaft Slmih 1
15-12|PP-14003 bearing i 6202 VV 2
15-13|PP-52097 snap ring R S15 1
15-14|AHB-2020B |bearing holder i EE 1
15-15|PP-58106 snap ring HIER R35 1
15-16|PP-19061 chain R RS35 1
15-17]AHB-2018  |[motor cover briEEEE 1
15-18 bolt A 7S AR M6*SL 2
15-19

15-20

15-21

15-22

15-23

15-24

15-25

15-26

15-27

15-28

15-29

15-30

15-31

15-32

15-33

15-34

15-35

15-36

15-37

15-38

15-39

15-40

15-41

15-42

15-43

15-44

15-45

15-46

04/12/2014

AH-300H





